
EXPLODED PARTS LIST Year: 2016
Page(s):1/3

VTB 888 V - Unit



No Code Qty No Code Qty
1 1 25 1

2 1 25 1

3 1 25 2

3 2 25 1

4 1 25 041317 1

4 1 26 1

4 1 26 1

5 2 26 1

6 041316 1 26 1

6 1 26 2

6 1 26 1

7 041315 1 26 1

7 1 27 041273 1

7 1 27 1

8 1 27 1

9 1 27 1

10 041270 1 27 1

11 041271 1 28 1

12 041272 1 29 041274 1

13 1 30 1

14 1 31 041275 1

15 1 32 1

15 1 32 1

15 1 32 1

16 1 32 1

17 1 32 1

18 1 33 041276 1

19 1 33 041331 1

20 2 34 041277 1

21 1 35 041278 1

22 1 36 2

22 1 37 2

22 1 38 1

22 1 39 1

22 1 40 2

23 1 41 041284 1

23 1 42 41938 1

23 1 42 041285 1

23 1 43 041286 1

23 1 44 041287 1

24 1 45 041288 1

24 1 46 041289 1

24 1 47 041290 1

24 1 48 1

24 1 48 1

24 1 49 1

25 1 50 1

25 1 51 1

Name

M0701 FRAME GREY 627

GUARD EXTENSION LEFT & RIGHT BLACK RAL 9005

FRONT BELT COVER DOUBLE PULLEY GREEN RAL6029

M0701 DRESS UP HOLLOW DISK RED RAL3001

M0701 HANDLEBAR GREY RAL 8120

M0701 HANDLEBAR GREY RAL 8201

WHEEL SUPPORT BLACK RAL 9005

M0701 TINE GUARD LEFT BLACK RAL 9005

M0701 TINE GUARD LEFT GREY RAL 8120

M0701 TINE GUARD LEFT RED RAL 3002

M0701 TINE GUARD RIGHT BLACK RAL 9005

M0701 TINE GUARD RIGHT GREY RAL 8120

BELT COVER M0701 CUT GREEN RAL6029

BELT COVER M0701 CUT BLUE RAL5010

LEFT TINE REMOVABLE D25 HELICOID BLADE (40X4)

DISK D25 BLACK RAL9005

CLUTCH RUNNER ROUL 6200 ZZ

BLACK ADJUSTABLE SPUR SUPPORT

BELT COVER M0701 CUT BLACK RAL9005

BELT COVER M0701 CUT ORANGE P1375C

BELT COVER M0701 CUT RED RAL3001 RIGHT ADDITIONAL TINE D25 HELICOID BLADE (40X4)

EXPLODED PARTS LIST Year: 2016
Page(s):2/3

ENGINE PULLEY D55 BORE Ø19,06

M0701 DRESS UP HOLLOW DISK GREY (627)

EXHAUST GRILL GX120/GX160 UT2

GEAR CABLE

FRONT BELT COVER DOUBLE PULLEY BLACK RAL9005 RT WHEEL Ø200 BORE 20

VTB 888 V - Unit

RUBBER HAND SIDE GRIP LEFT TWIN TINES D25 HELICOID BLADE (40X4)

LABEL THROTTLE CONTROL WITHOUT STOP EXHAUST GRILL KOHLER SH265

STICKER SECURITY SWITCH ENGINE CUT-OFF

STICKER THROTTLE CONTROL STOP-MIN-MAX EXHAUST GRILL R180/R210

GUARD EXTENSION LEFT & RIGHT ORANGE P1375C

GUARD EXTENSION LEFT & RIGHT GREEN RAL 6029

Name
SPUR BLACK

FRONT BELT COVER DOUBLE PULLEY ORANGE P1375C

THROTTLE LEVER LGC BLACK KNOB RAL9005

THROTTLE CABLE LG 1050MM STROKE 60MM

CLUTCH CABLE LG1050 CF133 LAKS LEVER X CLIP TIP

RIGHT TINE REMOVABLE D25 HELICOID BLADE (40X4)

M0701 BELT COVER ORANGE P1375C DRIVE BELT ENGINE PULLEY

M0701 BELT COVER YELLOW RAL 1021 DRAW SPRING 43XØ20X22/10 GALVA

M0701 DRESS UP HOLLOW DISK GREEN RAL 6029 HANDLEVER LAKS C27 D25 CLUTCHING SYMBOL

M0701 DRESS UP HOLLOW DISK BLUE RAL 5010

M0701 DRESS UP HOLLOW DISK BLACK RAL 9005

BELT LA45

SPRING CP 21 25/10 GALVA LEVIER EMBR XMECA00X

M0701 DRESS UP HOLLOW DISK TRANSPARENCY BELT LA46

THROTTLE CABLE 1150 STROKE 60

FRONT BELT COVER DOUBLE PULLEY BLUE RAL5010

RIGHT TWIN TINES D25 HELICOID BLADE (40X4)

TRANSMISSION PULLEY Ø206

GEAR CONTROL COVER

SPEED SELECTOR LEVER

EXHAUST GRILL EP

GUARD EXTENSION LEFT & RIGHT BLUE RAL 5010

M0701 INTERIOR HIDE

STICKER NOISE LEVEL '93DB'

FRONT BELT COVER DOUBLE PULLEY RED RAL3001

STICKER SWITCH ON/OFF GX SWITCH ON/OFF LONCIN

LEFT ADDITIONAL TINE D25 HELICOID BLADE (40X4)

STICKER NOISE LEVER '98DB' EXHAUST GRILL LONCIN 212CC

GUARD EXTENSION LEFT & RIGHT RED RAL 3001

SAFTY STICKER EARS PROTECTION

STICKER NOISE LEVEL '100DB'

GEAR BOX 2 FRONT SPEED 1 REVERSE SPEED

GEAR LEVER CONTROL

BOLTED TRANSMISSION 8/37

SPEED LABEL 2+N + R+N+1

M0701 BELT COVER GREEN RAL 6029

M0701 BELT COVER BLUE RAL 5010

PLATE FOR CLUTCH LEVER

M0701 BELT COVER ORANGE RAL 2009

M0701 BELT COVER RED RAL 3001

M0701 TINE GUARD RIGHT RED RAL 3002

M0701 BELT COVER BLACK RAL 9005

M0701 RIGHT COVER YELLOW RAL 1021

M0701 RIGHT COVER ORANGE P1375C

M0701 RIGHT COVER GREEN RAL 6029

M0701 HANDLEBAR BLACK

M0701 RIGHT COVER ORANGE RAL 2009

M0701 RIGHT COVER RED RAL 3001

M0701 RIGHT COVER BLACK RAL 9005

SNAP IN STOP

M0701 FRAME BLACK RAL 9005

M0701 RIGHT COVER BLUE RAL 5010



No Code Qty No Code Qty
52 1 97 1

53 1 98 4

54 1 99 4

55 1 100 1

56 2 101 2

57 1 101 2

58 1 101 3

59 1 102 1

60 1 103 8

61 1 104 2

62 1 105 1

63 2 106 1

64 3 107 1

65 1 108 1

66 041291 2

67 041292 6 200 2

68 1 201 041294 2

69 2 202 041295 1

70 2 203 41943 1

71 1 204 1

72 4 205 1

73 1 206 2

74 1 207 1

75 4 208 1

76 3 209 1

77 1 210 2

78 3 211 18

79 2 212 18

80 5

81 12

82 2

83 1

84 1

85 3

86 1

86 1

87 2

87 2

87 2

88 1

89 4

90 1

91 1

92 1

93 1

94 1

95 1

96 1

EXPLODED PARTS LIST Year: 2016
Page(s):3/3

M0701 FILLER PIECE SCREW H 8X55 Z DIN 6921 NOTCHED SHOULDER CL 6.8

SPACER 14X6X18.4 XZ SCREW H M8 X 45

Name Name
TIGHTENNING LEVER SPACER HEIGHT 16 SCREW HM 10X35Z FST

CLUTCH LEVER SPACER SCREW HM 6X20 NOTCHED SHOULDER

VTB 888 V - Unit

SPACER 16X10X26 XZ SCREW H M8 X 40

PULLEY PIN SHAFT MECANIQUE SCREW HM6X12

RADIAL RETAINING RING Ø12 POCHETTE VISSERIE M0701

COLLAR OIL EP SAE 80W90

EASYBOSS CLIP 40X25X7 LEFT SPIRAL BLADE

SPACER SHOULDER 13X9X16.5 Z SCREW HM6 X 10 Z CL6.8 SMTH SHOULD PILOT PNT NFE25019

SPACER 12X8X26 Z POZIDRIVE SCREW M5X10Z

PLASTIC SPACER 20X12.5X61.5 TENSIL SCREW TH 5X10 BIC

SPACER 14X9X35 XZ SCREW HM 6X16 Z NOTCHED SHOULD

CLIP PIN D10 X 36

CLIP PIN D8 X 36 TRANMISSION HOUSING 8/37 BLACK RAL 9005

HANDLEBAR TIGHTENING LEVER SEAL

CONTACT WASHER 8 BLADE SHAFT 37 TEETH 12.7

KEY 4.76X4.76X40 DRO TOL H 9 - XC 48 RIGHT SPIRAL BLADE

SPECIAL WASHER 6,3 X 19 X 2,5Z PIGNON 8 TOOTH 12.7 RIBBED

BLOCKING NUT M 14 Z DIN 985-8 INSERT M6

PLATE WASHER M 8X18X1.5 Z NFE 25513 BALL BEARING 6906 2RS

PLATE WASHER M 6X14X1,2 Z NFEN 25513 BALL BEARING 6305 2RS

WASHER M 3.2X10X1 Z SPECIAL BALL BEARING 6204 2RS

PLATE WASHER M 12X27X2.5 Z NFE 25513 CHAIN (78 LINKS RSF) 08B 12.7

NUT H M8 Z NOTCHED SHOULDER TRANSMISSION SPACER 8/37

NUT H M6 Z NOTCHED SHOULDER TRANSMISSION SPACER

SCREW PT WN 1412 KB 40X14

BLOCKING NUT M 12 Z BLOCKING NUT M 6 Z

BLOCKING NUT M 10 Z SCREW TORX M6X12

SCREW TRCC 6 X 45 Z

SCREW POZI 4.2X16Z

SHEET SCREW TCB 4.8 X 9.5

POZIDRIVE SCREW M6X13Z

BLOCKING NUT HM 8 Z DIN 985/8

BLOCKING NUT M 6 Z

NUT HM 10Z

SCREW 5/16 TH24 UNF LG 25 NOTCHED SHOULDER

SCREW H M14X90-34 Z CL 8.8 NFE 24014 - ISO 4014

SCREW H 8 X 30/22 Z DIN 931 / 6.8

SCREW ST HC M8X16 DIN 914 45H

SCREW CHC M6X12Z

SCREW 5/16 TH 24 UNF LG 32

SCREW HM 10X30Z FST

SCREW CHC 6 X 50 Z DIN 912 8.8

SCREW CHC M6X35Z

SCREW H M 10X55 Z

SCREW H M 12X80/30 Z ISO4014

SCREW H M12 X 60 Z



No Code Qty No Code Qty
300 1 324 10

301 1 325 1

302 1 326 4

303 1 328 1

304 1 329 1

305 2

306 2

307 1

308 1

309 1

310 1

311 1

312 1

313 1

314 1

315 1

316 4

317 1

318 1

319 1

320 1

321 1

322 1

323 1

BALL BEARING 6202

COTTER-PIN 6X28

INPUT SHAFT F0603

OUTPUT SHAFT F0603

THIRD SHAFT F0603

SECONDARY SHAFT F0603

LOCKING SPRING

SPACER 20X24X33

BALL BEARING 6813

BALL BEARING 6810

1ST GEAR 33 TH M2

OUTPUT GEAR 31 TH M2.5

SELECTION GEAR 26TH M2

REVERSE GEAR 19-27 TH M2

BOTTOM CARTER F0603

UPPER CARTER F0603

FORK GUIDE F0603

SPEED SELECTOR LEVER

O'RING SEAL Ø16X2 INTERMEDIATE GEAR 16 TH M2.5

CAP M12X1.5

O'RING SEAL Ø15X2.5 SELECTION FORK F0603 WITH TREATMENT

SPEED SELECTION CABLE PLAT SCREW ALTRACS WN5151 40X12Z

SEALING WASHER15X28X4 SCREW WN 1452 K40X20 TORX

SEALING WASHER 30X40X7 SCREW WN5251 K30X8Z

Name Name

EXPLODED PARTS LIST Year: 2016
Page(s):1/1

VTB 888 V - Gears


	1.pdf
	2.pdf
	3.pdf
	4.pdf

